



財團法人全國認證基金會
Taiwan Accreditation Foundation

認證證書

(證書編號：L0903-240621)

茲證明

經濟部標準檢驗局臺中分局

測試實驗室

臺中市南區工學路 70 號

為本會認證之實驗室

認證依據：ISO/IEC 17025：2017；CNS 17025：2018

認證編號：0903

初次認證日期：九十一年四月十五日

認證有效期間：一百一十三年七月十一日至一百一十六年七月十日
止

認證範圍：測試領域，如續頁

董事長

陳怡鈴



掃描確認真偽

中華民國一一三年六月二十一日

認證編號：0903

實驗室主管：邵嘉生

■ 21.36 建築材料

建築用板

M005 抗彎試驗

CNS 3904

(98 to 4903) N

(10 to 500) kgf

報告簽署人：朱延朗；姚惠良

■ 28.02 職業衛生

全身背負式安全帶

M002 靜抗拉強度

CNS14253-1

(980 to 29400) N

(100 to 3000) kgf

報告簽署人：辜世賢；簡志益

M004 動態性能

CNS14253-1

報告簽署人：辜世賢；簡志益

M006 扣件之脫開及滑動

CNS14253-1

(98 to 4903) N

(10 to 500) kgf

報告簽署人：辜世賢；簡志益

M012 鹽霧耐腐蝕試驗

CNS 14253-1 (NSS)

報告簽署人：辜世賢；簡志益

M057 斷裂試驗 (織造要求)

CNS 14253-1

(9.8 to 490) N

(1 to 50) kgf

報告簽署人：辜世賢；簡志益

(以下空白)





財團法人全國認證基金會
Taiwan Accreditation Foundation

Certificate of Accreditation

(Certificate No : L0903-240621)

This is to certify that

Bureau Of Standards, Metrology And Inspection, Ministry Of Economic Affairs Taichung Branch Office Testing Laboratory

No. 70, Gongxue Rd., South Dist., Taichung City 402, Taiwan (R.O.C.)

is accredited in respect of laboratory

Accreditation Criteria : ISO/IEC 17025:2017 ; CNS 17025:2018

Accreditation Number : 0903

Originally Accredited : April 15, 2002

Effective Period : July 11, 2024 to July 10, 2027

Accredited Scope : Testing Field, see described in the Appendix



Scan to verify

Yi-Ling Chen

Yi-Ling Chen
President, Taiwan Accreditation Foundation
June 21, 2024

Accreditation Number : 0903

Laboratory Head : SHAW, Jia-Shen

■ 21.36 Building Materials

Boards of buildings

M005 Bending test

CNS 3904

(98 to 4903) N

(10 to 500) kgf

Approval Signatory: CHU, Yen-Lang; YAO, Hui-Liang

■ 28.02 Industrial Hygiene

Full-body harnesses

M002 Static strength

CNS14253-1

(980 to 29400) N

(100 to 3000) kgf

Approval Signatory: KU, Shih-Shien; CHIEN, Chih-Yi

M004 Dynamic performance

CNS14253-1

Approval Signatory: KU, Shih-Shien; CHIEN, Chih-Yi

M006 Buckle uncoupling and slippage

CNS14253-1

(98 to 4903) N

(10 to 500) kgf

Approval Signatory: KU, Shih-Shien; CHIEN, Chih-Yi

M012 Salt spray corrosion test

CNS 14253-1 (NSS)

Approval Signatory: KU, Shih-Shien; CHIEN, Chih-Yi

M057 Breaking test (Textile requirements)

CNS 14253-1

(9.8 to 490) N

(1 to 50) kgf

Approval Signatory: KU, Shih-Shien; CHIEN, Chih-Yi

(Null below)

P2, total 2 pages

The Appendix forms an integral part of this Certificate, which shall be invalid when use without the Appendix

